
Page 1 - NUMBER 2713-DEAML6

Ministry of the Environment, Conservation and Parks
Ministère de l’Environnement, de la Protection de la nature et des Parcs

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 2713-DEAML6

Issue Date: August 5, 2025

SSI Canada Property GP Inc. operating as Sun Communities Inc.
27777 Franklin Road, No. 200
Southfield, Michigan
USA 48034

Site Location: 490 Empire Road
City of Port Colborne, Regional Municipality of Niagara
L0S 1R0

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 
(Environmental Protection Act) for approval of:

alteration, usage and operation of existing non-municipal Works, for the treatment of sanitary sewage from 
Sherkston Shores Resort and former Pleasant Beach Campground property and disposal of treated effluent to 
Lake Erie via a Sewage Treatment Plant (Sherkston's Wastewater Treatment Plant (WWTP) ) and Final 
Effluent disposal facilities as follows:

Classification of Sewage Treatment Plant: Secondary

Classification of Sewage Treatment Plant (Prior to Completion of Construction of All Proposed 
Works): Secondary

Classification of Sewage Treatment Plant (Upon Completion of Construction of All Proposed Works): 
Secondary

Details of Service Area:

Type of Occupancy: Commercial (seasonal tourist resort)

Type and Number of Units: 

Seasonal park modular home sites - approximately 1,650 sites

Seasonal cottage/cabin rentals (short stay, fully serviced) - approximately 78 sites;

Seasonal Tent sites (un-serviced, communal washroom) - approximately 46 sites;

Seasonal recreational vehicle (trailer/RV) sites, unserviced (dump station) - approximately 99 



Page 2 - NUMBER 2713-DEAML6

sites;

Seasonal recreational vehicle (trailer/RV) serviced approximately 67 sites;

Resort amenities including laundry facilities, public washroom and shower facilities, 

restaurants, pool/splash pad facilities, fitness centre, and general store; and

Resort offices;

Seasonal recreational vehicles  approximately 115 sites (former Pleasant Beach)

Design Capacity of Sewage Treatment Plant: 

Design Capacity with All 
Treatment Trains in Operation

Prior to Completion of 
Construction of All Proposed 
Works

Upon Completion of Construction of 
All Proposed Works

Rated Capacity 600 m
3
/d 1,000 m

3
/d

Influent and Imported Sewage

Receiving Location Types  

In Collection System Sanitary Sewage

At Sewage Treatment Plant None

PROPOSED WORKS:

COLLECTION AND TRANSMISSION WORKS

Gravity Sanitary Sewers (Pleasant Beach Campground)

410 metre long 100 millimetre diameter sanitary sewers and 410 metre long 150 millimetre diameter 

sanitary sewers, discharging into four (4) individual duplex pump stations and one (1) ejection pit 
located at southern portion of the Site;

294 metre long 50 millimetre diameter and 298 metre long 76 millimetre diameter  forcemains, 

discharging into existing Golf Village Pump Station located in the Quarry Meadows section of 
Sherkston Shores.

Forest Grove Pump Station

three (3) additional 25 m
3
 in-line storage tanks at the Forest Grove Pump Station;



Page 3 - NUMBER 2713-DEAML6

one (1) automated stepping fine screen at the Forest Grove Pump Station;

Sherkston's Wastewater Treatment Plant (WWTP) - Phase III
Expanded Sewage Treatment Plant (Expansion from Rated Capacity of 600 to 1,000 cubic metres per day)

Head Works

replacement of the existing flow splitting chamber with a new splitter box, consisting six (6) 150 

millimetre diameter outlet pipes, each outlet equipped with a manual gate valve;

Secondary Treatment System

two (2) additional aeration tanks (aeration tank #4 and aeration tank #5), each having an 

approximate volume of 320 cubic metres, located in the outer ring of the circular treatment plant, 
with an outer diameter of 16.5 metre and inner diameter of 7.7 metre;

two (2) dissolved oxygen (DO) sensors/analyzer to be installed in the extended aeration chamber;

two (2) fine bubble membrane air diffuser systems;

three (3) air blower assemblies (two (2) duty and one (1) standby) providing air to aeration tanks 

and aerobic digester;

one (1) 7.7 metre diameter secondary clarifier, equipped with sludge and scum scraping 

mechanism;

one (1)  secondary effluent pump station complete with duplex pumps rated at 20.8 L/s, feeding 

secondary effluent to the existing UV disinfection system;

one (1) sludge holding tank with an approximate volume of 115 cubic metres equipped with a 

coarse bubble aeration system, located in the outer ring of the plant, with an outer diameter of 
16.46 metre and inner diameter of 7.7 m;

one (1) 100 millimetre waste activated sludge (WAS) airlift pump, pumping WAS from 

secondary clarifier to aerobic sludge holding tank;

one (1) 100 millimetre scum airlift pump, pumping scum from scum box to aerobic sludge 

holding tank;

one (1) 80 millimetre supernatant airlift pump, pumping supernatant from aerobic sludge holding 

tank to the influent splitter box;

Post-Secondary Treatment System

one (1) gravity based self cleaning disc filter, with filter area of 6 m
2
, and the hydraulic capacity 

of 1,800 m
3
/day, discharging effluent to the UV disinfection system.



Page 4 - NUMBER 2713-DEAML6

WORKS TO BE DECOMMISSIONED

The following works to be decommissioned at the Pleasant Beach Campground Property:

Sewage System No. 1 (serving the Central Comfort Station)

a two-compartment 4,500 L concrete septic tank;

a 3,600 L concrete pump tank;

a raised septic field with imported permeable soils, 305 metre of 100 millimetre diameter 

distribution piping (11 runs total).

Sewage System No. 2 (serving the Office / Residence and South Washrooms)

two-compartment concrete septic tank;

Effluent is pumped to an in-ground septic field.

Sewage System No. 3 (South Greywater System)

Greywater subgrade tank and greywater pit/piping.

EXISTING WORKS

COLLECTION AND TRANSMISSION WORKS

Existing PVC Gravity Sanitary Sewers

approximately 424 metres of 150 millimetre diameter sanitary sewers to service twenty-two (22) 

transient sites in Quarry Ledge area of the Sherkston Shores site;

approximately 208 metres of 100 millimetre diameter and 32 metres of 150 millimetre diameter 

sanitary sewers to service thirty (30) sites at Meadow Lanes West area of the site;

approximately 76 metres of 100 millimetre diameter and 195 metres of 150 millimetre diameter 

sanitary sewers on Shady Lane;

sanitary sewers for 292 sites in Quarry Meadows of which 76 sites discharge to the Golf Village 

Pumping Station and the remaining 216 sites discharge to the Quarry Pumping Station, with the 76 
sites area consisting of approximately 375 metres of 100 millimetre diameter and 340 metres of 150 
millimetre diameter sanitary sewers, and the 216 sites area consisting of approximately 225 metres of 
100 millimetre diameter and 1,700 metres of 150 millimetre diameter sanitary sewers;

approximately 275 metres of 200 millimetre diameter sewers along the south edge of Indian Trails 

and Forest Grove areas of the park;

approximately 7,103 metres of 150 millimetre diameter and 12,629 metres of 100 millimetre 

diameter sewers located through out the park; 



Page 5 - NUMBER 2713-DEAML6

approximately 140 metres of 100 millimetre diameter and 79 metres of 150 millimetre diameter 

sewers in the Evergreen Village area of the park; 

approximately 70 metres of 100 millimetre diameter and 308 metres of 150 millimetre diameter 

sanitary sewers in the Quarry Ridge RV area of the park;

Existing Sewage Pumping Stations

Existing eighteen (18) precast concrete sewage pumping stations complete with dual pumps (one for duty 
and another for standby), level control and above grade electrical panels, comprising:

Golf Village Pumping Station, with a design flow rate of 8.0 litres per second against a total dynamic 

head (TDH) of 9.5 metres, discharging via a 100 millimetre diameter forcemain to the existing 
Quarry Pumping Station; 

Sunset Pumping Station, with a design flow rate of 11.2 litres per second against a TDH of 10 

metres;

Wyldewood #1 Pumping Station, with a design flow rate of 7.8 litres per second against a TDH of 

6.8 metres;

Wyldewood #2 Pumping Station, with a design flow rate of 12 litres per second against a TDH of 5.5 

metres;

Mallard Pumping Station, with a design flow rate of 12.6 litres per second against a TDH of 4.4 

metres;

Cemetery Pumping Station, with a design flow rate of 12 litres per second against a TDH of 5 

metres;

Elcan Pumping Station, with a design flow rate of 7.8 litres per second against a TDH of 6.8 metres;

Fiddlers Pumping Station, with a design flow rate of 9.3 litres per second against a TDH of 14 

metres;

Quarry Pumping Station, with a design flow rate of 9.3 litres per second against a TDH of 14 metres;

Forest Grove Pumping Station, the main site pumping station, with a design flow rate of 15.5 litres 

per second against a TDH of 12 metres;

Quarry 2 Pumping Station, with a design flow rate of 0.06 l/s against a TDH of 6 metres;

Turtle Walk Pumping Station, with a design flow rate of 0.2 l/s against a TDH of 11 metres;

Additional small pumping stations with low h.p. pumps:

Surf Side Pumping Station; 

Gullivers Pumping Station;

Trillium Pumping Station; 

New Holland Pumping Station; 



Page 6 - NUMBER 2713-DEAML6

Surf Loop Pumping Station; 

Ship Wreck Pumping Station; 

Existing PVC Sanitary forcemains

approximately 657 metres of 150 millimetre diameter forcemain from Forest Grove Pumping Station 

to the Sewage Treatment Plant;

approximately 618 metres of 125 millimetre diameter forcemain from Quarry Pumping Station to 

Indian Trails sanitary sewers;

approximately 2,340 metres of 100 millimetre diameter forcemains;

approximately 329 metres of 50 millimetre diameter forcemains;

approximately 177 metres of 50 millimetre diameter forcemain in Turtle Walk;

approximately 40 metres of 50 millimetre diameter forcemain in Quarry 2;

Existing Holding Tanks

Existing seventeen (17) holding tanks for in-line equalization or storage with all contents feeding back into 
the pumping stations for transfer to the Sewage Treatment Plant for treatment and disposal, comprising:

six (6) 25,000 litres each holding tanks at Forest Grove Pumping Station;

one (1) 22,000 litre holding tank at Sunset Pumping Station;

two (2) 22,000 litres each holding tanks at Fiddlers Pumping Station;

one (1) 5,000 litre holding tank at Surf Side Pumping Station;

two (2) 22,000 litres each holding tanks at Elcan Pumping Station;

one (1) 22,000 litre holding tank at Turtle Walk Pumping Station; and

four (4) 22,000 litres each holding tanks at Quarry Pumping Station.

TREATMENT WORKS

Sewage Treatment Plant with Surface Water Discharge 

A seasonally-operated Sewage Treatment Plant operating from early/mid April until early/mid November in 
any calendar year, with a combined Rated Capacity of 600 cubic metres per day, consisting of two (2) 
packaged treatment plants using the extended aeration process, the originally approved Works with an 
average daily sewage flow of 200 cubic metres per day and the expanded plant with the addition of a second 
packaged plant with an average daily sewage flow of 400 cubic metres per day to increase the combined 
Rated Capacity to 600 cubic metres per day, consisting of the following: 

Head Works

an influent distribution flow splitting chamber receiving sewage from the Forest Grove (main 



Page 7 - NUMBER 2713-DEAML6

site) Pumping Station and splitting the flow between the original plant and the expanded plant;

Influent Flow Measurement and Sampling Point 

one (1) 150 millimetre diameter influent magnetic flowmeter located at the outlet of the Forest 

Grove forcemain, on the riser pipe attached to the influent distribution flow splitting chamber at 
the sewage treatment plant.

Influent sampling at the sampling tap on Forest Grove raw sewage forcemain at the Sewage 

Treatment Plant.

Original Sewage Treatment Plant (approved in 1995 amended in 1996 to allow construction, with 

a daily sewage flow of 200 cubic metres per day)

A package wastewater treatment plant with extended aeration process, designed to treat an average 
daily flow of 200 cubic metres per day, consisting of the following:

one (1) aeration tank with an approximate volume of 243 cubic metres located in the outer ring 

of the circular treatment plant;

a coarse bubble aeration system and two (2) blowers (duty and standby) capable of transferring a 

minimum of 75 kilograms per day of oxygen to the contents of the aeration tank (blowers rated 
for 350 standard cubic feet per minute (SCFM) at a pressure of 6 pounds per square inch, gauge 
pressure (psig) powered by 15 horsepower (hp) electric motors running on a 575 volt (V) supply, 
blowers equipped with inlet and discharge silencers;

one (1) secondary clarifier of dimensions 6 metres in diameter by 3.6 metres height (SWD) 

located in the centre ring of the plant, equipped with sludge and scum scraping mechanism and 
air lift pumps for handling scum, returned activated sludge (RAS) and waste activated sludge 
(WAS); and 

one (1) aerobic sludge digester tank with an approximate volume of 41 cubic metres located in 

the outer ring of the plant, equipped with a coarse bubble aeration system and air lift pumps for 
handling sludge tank supernatant draw off;  

Expanded Sewage Treatment Plant (approved per amendment issued in 2000 allowing expansion 

from Rated Capacity of 200 to 600 cubic metres per day)

A package wastewater treatment plant with extended aeration process, designed to treat an average 
daily flow of 400 cubic metres per day, consisting of the following:

two (2) aeration tanks each having an approximate volume of 322 cubic metres located in the 

outer ring of the circular treatment plant; 

a fine bubble membrane air diffuser systems and three (3) additional blowers (two (2) duty, one 

(1) standby), each rated for approximately 330 SCFM at a pressure of eight 8 psig and powered 
by 25 hp electric motors running on a 575 V power supply, blowers equipped with inlet and 
discharge silencers; 

one (1) secondary clarifier 7.7 metres in diameter located in the centre ring of the plant, equipped 



Page 8 - NUMBER 2713-DEAML6

with sludge and scum scraping mechanism; 

air lift pumps for handling scum, RAS and WAS; and

one (1) aerobic sludge digester tank with an approximate volume of 115 cubic metres equipped 

with a coarse bubble aeration system, located in the outer ring of the plant;

Effluent Disinfection (Common for Both Plants)

one (1) UV disinfection system capable of handling a Peak Daily Flow of 2000 cubic metres per 

day, and an average daily flow of 1000 cubic metres per day;  

Chemical Treatment (Common for Both Plants)

one (1) 5,700 litre chemical storage tank (aluminum or ferric/ferrous chemical, or other 

equivalent coagulant chemical storage); 

three (3) chemical metering pumps, with one (1) shelf spare standby pump, for phosphorus 

control; 

one (1) 3,000 litre storage tank with mixer for soda ash or other equivalent chemical for 

alkalinity adjustment; and

three (3) chemical metering pumps (one (1) duty, two (2) shelf spare standby), for alkalinity 

adjustment;

Final Effluent Sampling Point

Final Effluent sampling at the outlet of the disinfection unit or at the outfall sewer as close as 

possible to the Works;

Final Effluent Disposal Facilities (Common for Both Plants)

one (1) effluent pumping station with duplex submersible pumps rated at 40 litres per second. The 

pumping station transfers treated effluent through a 150 millimetre diameter force main 
approximately 915 metres in length and discharging to the 300 millimetre diameter gravity outfall 
sewer described below;

300 millimetre diameter gravity outfall sewer with pipe length of approximately 400 metres from the 

shore of Lake Erie at the location in vicinity of where the pipe exits the bedrock (and suffered 
damage in 2012), equipped with a single 150 millimetre diffuser with height of 150 millimetres from 
the outfall pipe centreline and orientation of 20 degrees from the horizontal;

remaining separated length of the existing pipe and diffuser assembly capped and left in situ for 

future consideration and use if required;

including all other mechanical system, electrical system, instrumentation and control system, standby power 
system, piping, pumps, valves and appurtenances essential for the proper, safe and reliable operation of the 
Works in accordance with this Approval, in the context of process performance and general principles of 
wastewater engineering only;



Page 9 - NUMBER 2713-DEAML6

Subsurface Disposal System

An existing subsurface sewage disposal system approved in 2008 with a total design daily sanitary sewage 
flow of 10,000 litres per day to service staff, party functions and future uses, consisting of the following: 

a 150 millimetre by 100 millimetre reducing Tee installed on the existing 150 millimetre diameter 

raw sewage forcemain from the existing Forest Grove Pumping Station, prior to discharge to the 
existing summer use Sewage Treatment Plant (winterized and shut down during the off-season of 
late October/early November to late March/early April), allowing inclusion of a new 100 millimetre 
diameter HDPE forcemain and gate valve arrangement (one in each forcemain) to convey sewage to 
the subsurface disposal system by-passing the existing Sewage Treatment Plant;

one (1) 36,000 litre two (2) compartment concrete septic tank with a Zabel A-100 effluent filter (or 

Equivalent Equipment) capable of handling a minimum flow of 10,000 litres per day receiving 
by-passed flow from the above discussed pumping station, and discharging by gravity to a balancing 
/ pump tank discussed below;

one (1) 18,000 litre single compartment balancing / pump tank equipped with two alternating 

submersible pumps, provided with a duplex timer control panel to control pump intervals and run 
times, each pump fitted with a single 50 millimetre diameter forcemain, 35 metres in length, each 
discharging to one of the cells of the proposed bed via a split header, with each pump discharge cycle 
of 833 litres per 15 minute cycle, 6 cycles per day; and

a raised absorption trench type leaching bed with two cells, each consisting of 10 runs of 75 

millimetre diameter distribution pipes, laid out in 25 metre lengths, for a total of 500 metres of pipe, 
with trenches centred at least 1600 millimetres apart and at least 900 millimetres at all points on the 
bottom of the trenches above the high ground water table, rock or soil with a percolation time grater 
than 50 minutes per centimetre, with the bed built in imported sandy soils with a percolation rate of 
10 minutes per centimetre, covering an area of 2,275 square metres (65 metres by 35 metres) 
allowing a basal loading rate of 4.4 litres per square metre per day. 

including all other mechanical system, electrical system, instrumentation and control system, piping, pumps, 
valves and appurtenances essential for the proper, safe and reliable operation of the Works in accordance with 
this Approval, in the context of process performance and general principles of wastewater engineering only;

all in accordance with the submitted supporting documents listed in Schedule A.

For the purpose of this environmental compliance approval, the following definitions apply:

"Annual Average Daily Influent Flow" means the cumulative total sewage flow of Influent to the Sewage 1.
Treatment Plant during a calendar year divided by the number of days during which sewage was flowing 
to the Sewage Treatment Plant that year; 

"Approval" means this entire Environmental Compliance Approval and any Schedules attached to it;2.